

TEST CERTIFICATE

CT-23-06-23-03

Product: Coating systems
Natural H2 Lasur / Natural H2 Wetterschutz /
Natural H2 Möbelöl
Natural Bienenwachs Balsam Aqua / Natural UV-Protector
Natural Rohoptik / Natural Pflegewachsöl
Natural Parkettöl / Natural Möbel-Hartöl / Natural Finishöl /
Natural Teaköl / Natural Holzöl / Natural Pflegebalsam
Natural Holzlasur / Natural Terrassenöl / Natural Wetterschutz

Producer: Scherzenlehner Harze Ges.m.b.H.
Paschinger Str. 32
4060 Leonding

Order: Determination of the migration behavior of heavy metals
according to DIN EN 71-3: 2021-06: Safety of toys – Part 3:
Migration of certain elements

Test Report: 2523264 dated 15/06/2023

Test Result: The tested coating systems meet the requirements of leachable
heavy metals Aluminium (Al), Antimony (Sb), Arsenic (As), Barium
(Ba), Boron (B), Cadmium (Cd), Cobalt (Co), Chrome (CrIII),
Copper (Cu), Mercury (Hg), Manganese (Mn), Nickel (Ni), Lead
(Pb), Selenium (Se), Tin (Sn), Strontium (Sr), Zinc (Zn) according to
DIN EN 71-3 (2021-06) category III.

Dresden, 23/06/2023

i.v. Bzys
Head of laboratory



i.v. A. Kus
Engineer in charge